np| ’ Clean Water

REVIEW ARTICLE

www.nature.com/npjcleanwater

W) Check for updates

A critical review of point-of-use drinking water treatment in

the United States

Jishan Wu'®, Miao Cao

6 Draco Tongz, Zach Finkelstein® and Eric M. V. Hoek

1,4,5

Ensuring safe water supply for communities across the United States is a growing challenge due to aging infrastructure, impaired
source water, strained community finances, etc. In 2019, about 6% of public water utilities in the U.S. had a health-based violation.
Due to the high risk of exposure to various contaminants in drinking water, point-of-use (POU) drinking water treatment is rapidly
growing in popularity in the U.S. and beyond. POU treatment technologies include various combinations of string-wound sediment
[...]
employed commercial POU filter in the United States®®. AC is
created from charcoal by treating it with extremely hot gases,
leaving pure carbon with many microscopic pores. Granular
activated carbon (GACQ) is a ubiquitous form of AC water filters in
residential water filter systems. The carbon particles repel water
and strongly attract nonpolar organic compounds via intermole-
cular Van der Waal's and hydrophobic interactions. Van der Waal's
interactions are almost universally attractive and based on
permanent, temporary, and induced dipole interactions between
the atoms of the GAC and chemical compounds; hydrophobic
attraction occurs between nonpolar compounds or nonpolar
moieties within complex molecules. Highly polar and charged
compounds can experience electrostatic and hydrophilic repul-
sion, which makes them less likely to be well removed by GAC.
The surface area available for adsorption is extremely large due to
the large quantity of micropores in the carbon. GAC is thus used to
remove organic contaminants, some heavy metals®®>, and DBPs
such as trihalomethanes (THMs).

In addition to bare GAC, several surface modification methods
have been researched to enhance the affinity to different
impurities, including chemical treatment, impregnation, and
plasma treatment® (Fig. S3). AC can be chemically modified to
have an acidic or basic surface. In most cases, an acidic surface has
typical functional groups of carboxylic acid, lactone, phenol, or
lactol groups, while a basic surface is represented by the existence
of chromene, ketone, pyrone, and nitrogen groups®’. AC can also
be impregnated with metals and metal oxides. These additive
crystallites will disperse in carbon pores and become active sites
for contaminant adsorption®®. Silver-impregnated activated car-
bon (SIAC) is one promising POU filter medium based on this
removal mechanism. Another class of surface modification is
plasma treatment. Under vacuum or atmospheric conditions, AC is
treated with air or oxygen plasma to create oxygen functional
groups, which makes AC more active®®.

The novel SIAC has extensive use in POU water treatment. This
filter type has high removal efficiency towards the natural
organic matter (NOM), disinfection byproducts (DBPs), trihalo-
methanes (THMs), and many other key drinking water con-
taminants. Rajaeian et al. discussed the silver leaching
mechanism of SIAC (Fig. S4). Their research reported that if the
solution pH is properly controlled, additional bromide removal

Published in partnership with King Fahd University of Petroleum & Minerals



J. Wu et al.

np)j

‘ reduction .
[y

free chlorine

chloride

Harmful Chlorine is removed by changing free
Chlorine into Chloride irons

Fe3+ Fe2+

Fe

T
‘oxmatlon ‘
reduction

.
oxidation
reduction

°
electron

KDF process media act as catalysts to change soluble ferrous cations into insoluble
ferric hydroxide, which is easily removed by regular backwashing

o~
(o

insoluble sulfide

oxidation

Cu+?

reclpltatlon

hydrogen sulfide

KDF process media converts hydrogen Sulfide to insoluble Sulfide, which can be
removed by backwashing

Fig. 6 Removal mechanism of KDF for chlorine, heavy metals, and hydrogen sulfide. Heavy metals dissolved in the water are reduced |nto

an insoluble form and thus precipitate out so they can be retained in the filter medium (reprinted with permission from'®

Elsevier, 2019).

can be achieved, while minimizing silver leaching®®. With
preconditioning at pH 10.4, the release of silver is only 3%,
which makes SIAC more competitive with longer service life®®
Watson et al. found that combined with an enhanced coagula-
tion pre-treatment, SIAC (0.1% Ag) can reduce tTHMs by over
98%, bromide by 95 + 4%, and total dihaloacetonitriles (tDHANs)
by 97+3% (tDHANs=sum of dichloroacetonitrile (DCAN),
bromochloroacetonitrile (BCAN), and dibromoacetonitrile (DBAN)
concentrations)®. The enhanced removal rate for Cr®" has also
been studied, over 94% Cr®" removal by SIAC can be achieved by
cost-effective H,50, pre-treatment’®

KDF redox media. Kinetic degradation fluxion (KDF), a type of
copper-zinc filtration, relies on the redox potential between
these two metals to remove certain contaminants. Figure 6
diagrams the removal mechanism of KDF for various contami-
nants. Heavy metals dissolved in the water are reduced into an
insoluble form and thus precipitate out so they can be retained
in the filter medium”". KDF filters also reduce free chlorine and
inhibit bacterial growth. Experiments showed that the oxidation-
reduction potential (ORP) rapidly drops from 200 mV to —500 mV
when feedwater passes through KDF’2. This sharp decrease
makes the environment unsuitable for bacteria to survive.
However, KDF filters do not remove organic contaminants. For
this reason, KDF is often used as a prefilter or combined stage
with GAC (Fig. S573).

There are two primary types of KDF filters in the market for
POU applications: KDF55 and KDF85 (see Table 7 for a
comparison). Based on their differing composition, KDF55 is
more suitable for chlorine, heavy metal, and bacteria removal,
while KDF85 is a better choice for eliminating iron and hydrogen
sulfide’®. A higher portion of zinc in the material enhances the
reduction ability of KDF55. Thus, it is more effective for free

Published in partnership with King Fahd University of Petroleum & Minerals

0. Copyright®

chlorine removal. However, in large-scale applications, main-
taining high performance of the KDF filter requires a back-
washing procedure with a high flow rate, about 30 gallons per
minute per square foot of bed surface area’. The backwash
rate is also supposed to be tunable to the environment
temperature. Fouling problems and poor efficacy might result
if backwashing procedures are not properly followed. Innovative
modification of KDF process media is thus expected to improve
the filter. Nano-KDF is a pioneering nano-sized filter medium
which originated from KDF’®”7_ Its specific surface area is over
100 times larger than the conventional type. Even under high
initial chlorine concentration of 3 mg/L, the removal efficiency
can be over 99.9%.

Novel green filter media. In residential water filtration systems,
cheaper and greener alternatives are often preferred by con-
sumers. Many companies have developed such eco-friendly water
filters in recent years. By using recyclable raw materials, the
carbon footprint and manufacturing cost is greatly reduced. For
example, Glanris (https://www.glanris.com) is a 100% green
product made from rice hulls, reducing 98% of carbon emissions
during the manufacturing process; hence, the “green” aspect of
their filter media’®. The biodegradable raw material makes it non-
toxic and easy to dispose. At the same time, the widespread
availability of its raw material lowers the price to $3-6 per Ib for
specialty metal removal and $3-10 per Ib for nutritional/vitamin
grade. By combining features of both GAC and IEX resins, this
hybrid technology achieves in a single step removal of a wide
range of organics and heavy metals’®. High chlorine removal
capacity is developed with fast kinetics and color in drinking water
can be eliminated as well. Another example is Swift Green Filters
(https://swiftgreenfilters.com) who makes AC from renewable
coconut shells, which has the advantage of 50% more micropores

npj Clean Water (2021) 40

11


https://www.glanris.com
https://swiftgreenfilters.com

npj

J. Wu et al.

12

Table 7. Comparison of KDF55 and KDF85”"7>,
Type Formulation Particle size (mm) Density (g/cm3) Removal rate for contaminants

Chlorine Iron Hydrogen sulfide
KDF55 50% copper and 50% zinc 0. 145-2 2.4-2.9 >99% >98% na
KDF85 85% copper and 15% zinc 0. 149-2 2.2-2.7 na >90% >95%
na not available.
Table 8. Comparison of MF, UF, NF, and RO membranes®*'°,

Particle size (um) Pressure (bar) Removal efficiency
Bacteria Protozoan Viruses NaCl

MF 0.1-1 0. 5-1 na log 2-5 log <1 /
UF 0.01-0.1 1-10 na log >6 log >3 /
NF 0.001-0.01 5-70 log 3-6 log >6 log 3-5 10-50%
RO 0.0001-0.001 10-100 log 4-7 log >7 log 4-7 90-99%

na not available.

Note: log refers to log removal value (LRV), where log 2 is 99%, log 3 is 99.9%, etc.

than other plant-based shells®. Since the global consumption of
coconuts has rapidly increased in recent years, the massive
amount of coconut husk waste can be sustainably reused,
providing a steady and environmentally friendly raw material
source for the company. Key water impurities like turbidity, lead,
mercury, chlorine (taste and odor), and asbestos can all be
effectively reduced®'. Swift's green water filters are categorized
into refrigerator filters, under the sink systems, tap filters, alkaline
water filters, etc.

Membrane filtration

Compared with media filtration, membrane filters require no
chemical additives to achieve a target separation, and act as
absolute barriers®?. Pressure-driven membranes are divided
into 4 categories®® (Fig. 57): microfiltration (MF), ultrafiltration
(UF), nanofiltration (NF), and reverse osmosis (RO)%*. Most of
MF/UF membrane products are made of commodity polymers
such as polytetrafluoroethylene (PTFE), polyvinylidinefluoride
(PVDF), polyethylene (PE), polypropylene (PP), polysulfone
(PSU), and polyethersulfone (PES), although ceramic analogs
are also widely available®>®®, Both NF and ROMs are most often
composite (multi-layered) structures where a denser film coats
over a MF/UF-type membrane to provide enhanced selectivity
towards dissolved substances. Depending on the pore size,
membranes have distinct target pollutants and removal
efficiencies (Table 8).

Among the four types, RO is the most popular membrane type
in POU systems. Unlike MF, UF, and NF membranes, RO
membranes are the “tightest,” allowing water to pass, but
virtually everything else in water is retained down to simple salts
(e.g., NaCl) and small organic molecules >100 Da®". It is thus
highly efficient in rejecting dissolved organic and inorganic
contaminants (Table 9). Even for pollutants with low molecular
weight, only trace concentrations exist after RO filtration, and
the values are typically below health limits®®. ROMs also
completely reject pathogens, with no E. coli or viruses
detectable in RO permeate®®. Moreover, with the feedwater
concentration ranging from 0.5 to 1500 mg/L, over 99% of PFOS
can be rejected by ROMs®°. However, ROMs may not be as
effective for carcinogenic nitrogen DBPs, as only 50-65% or less

npj Clean Water (2021) 40

Table 9. Rejection rates of various pollutants by RO membranes'®""92,

Pollutant Rejection rate
Conventional Sulfate 99.7-99.98%
contaminants

Phosphate  99.7-99.99%

BOD 98%

COoD 96%

TOC >96%

EDCs 95-99%
Emerging contaminants PFOS >99%

NDMA 50-65% or less; 59-75%

with UV
1,4-dioxane  96% with GAC

NDMA may be removed by RO®'. Currently, UV treatment is an
effective method for removal of NDMA. NDMA in aqueous
solutions undergoes direct photolysis upon UV exposure, which
further leads to dimethylamine, and nitrite and nitrate ions as
the major degradation products®. A combination of RO and UV
disinfection is thus preferred to improve efficiency to 59-75%°".
The previously mentioned emerging carcinogen 1,4-dioxane can
also be reduced by nearly 96% by a removal system combining
RO and GAC®.

While ROMs are common in POU water filters, they are more
expensive than GAC and sediment filters. Many consumers find
less expensive filters sufficient for their needs. However, RO units
produce purer water than other commercially available technol-
ogies. Also, pre-treatment is necessary during this process;
otherwise, membrane fouling or damage can quickly occur. Given
sufficient pressure, nearly all dissolved solutes can theoretically be
removed, but realistic removal rates on the order of 90-99% are
possible for contaminants that cannot be removed by other
filtration methods. RO systems are thus in demand among those
with a high standard for water quality. Some water filter
companies address differing customer standards by selling
versions of systems that differ only in the inclusion of a ROM.

Published in partnership with King Fahd University of Petroleum & Minerals



J. Wu et al.

np)j

Alkaline Water

|

.I..L.I.J.i.

Far Infrared
Ceramic Balls

Alkaline
Ceramic Balls

1

®
-

*

L

— X t'f'l_

Maifan Mineral
Stone

Calcite

Fig.7 Schematic of 5-in-1 remineralization filter. Remineralization aims to adjust the alkalinity of RO-filtered water by re-introducing healthy
minerals; tap water RO permeate is deficient in healthy minerals, has a slightly dry, burning feeling to the tongue, and is slightly corrosive with
pH < 6.0 (reprinted with permission from'?®; Copyright® EZFILTER, 2020).

UV disinfection

UV irradiation has been increasingly used in water disinfection to
inactivate microorganisms because it adds no chemicals, does
not produce harmful DBPs, and does not cause disinfectant
resistance in bacteria®. The radiation penetrates the micro-
organisms and results in photochemical damage by impairing
nucleic acids (DNA or RNA). Such damage further disables
microorganisms from replication and infection. In this way,
microorganisms are rendered unable to function or reproduce
and might even be killed®>S.

Mercury-based lamps are often used as the UV emission source
for the disinfection system. After the excitation of mercury vapors
in the lamp, UV rays are generated. UV mercury lamps are mainly
categorized into two types: low pressure and medium pressure.
With pressure under 10 torr, the emission of conventional low-
pressure mercury lamps is monochromatic at 254 nm%’; often
used at low flow rates where the exposure time to UV can be
longer. Medium pressure (approximately 1000 torr) UV lamps have
higher emission intensity and cover a broader range of
wavelengths (200-400 nm)”’. Because of the high energy demand
for emission, medium-pressure UV lamps are exclusively used in
more commercial or regulatory contexts such as drinking water or
wastewater treatment plants.

UV-LED has emerged as a viable alternative over the past
decade to achieve a more sustainable, low-energy UV disinfection
(Fig. 56)°*%8. Its small size (5-9 mm diameter) enables easy
transport and disposal in POU application®. As LED does not
need warm-up time, it saves energy and allows intermittent use,
thus leading to lower system cost. The germicidal efficiency of
UV-LEDs is reported to be at least as good as low-pressure UV
disinfection lamps'®. In most cases, the germicidal effect of
UV-LEDs is enhanced compared to conventional UV mercury
lamps as they can incorporate an LED array of differing UV
wavelengths. UV radiation with different wavelengths have varied
microorganism inactivation efficiencies'®; thus, UV-LED can
maximize its combined germicidal effect. Pulsed irradiation by
UV-LEDs can also be used to improve germicidal effects'®% At
272 nm under pulsed UVC, the log inactivation rate for E. coli is 3.8

higher than continuous illumination with the same UV dose'®.

Published in partnership with King Fahd University of Petroleum & Minerals

Remineralizing media filters

Remineralization aims to adjust the alkalinity of RO-filtered water
by re-introducing healthy minerals; tap water RO permeate is
deficient in healthy minerals, has a slightly dry, burning feeling to
the tongue, and is slightly corrosive with pH <6.0'%. Product
water after remineralization not only makes RO-treated water
more palatable, but also non-corrosive'®, fulfilling the following
water quality criteria: pH between 6.5 and 8.5; alkalinity >80 mg/L
as CaCOs, and calcium carbonate precipitation potential (CCPP)
range of 80 < CCPP < 120 mg/L as CaCO;'%%"?’.

Figure 7 gives an example of a 5-in-1 alkaline, remineraliza-
tion, and far-infrared filter'®. There is a bit of marketing
mythology surrounding some remineralization filters with
statements such as “Like the flow of a mountain spring, water
passes through mineral rocks in sequence.” For other media,
such as the Maifan Mineral stone (a.k.a., “Japanese & Chinese